GROUP C

Exploded View :EV MOUNTING BASE D2.3L EXT
wing No. : 0K6709A

Dra

N
—
)
-
®
o
<
o
Q
<
N
N
o
]
(=3
<
zoo
=
c =
o N
5 -
S 2
]
o



EXPLODED VIEW: EV MOUNTING BASE D2.3L EXT

DRAWING #: 0K6709A GROUPC
ITEM PART# QTY. DESCRIPTION
1 G022129 9 WASHER LOCK M8-5/16
2 0C3168 1 WASHER LOCK SPECIAL 5/16
(2)3 G065852 112 SPRING CLIP HOLDER .37-.62
(2)4 G045764 112 SCREW HHTT M4-0.7 X 8 ZP
5 G071956 4 WASHER FLAT M8
6 070936C 2 VIBRATION ISOLATOR 70-75 DURO
7 G051730 4 SCREW HHC M8-1.25 X 60 C8.8
8 G070936 2 VIBRATION ISOLATOR 50-55 DURO
9 G022145 8 WASHER FLAT 5/16-M8 ZINC
10 G039253 8 SCREW HHC M8-1.25 X 20 C8.8
(M 0K66990STOR 1 WELDMENT BASE D2.3L
12 G042909 1 SCREW HHC M8-1.25 X 30 C8.8
13 G036654 1 GROMMET 1-3/4 X 1/16 X 1-1/2
14 0536210410 1 ASSY WIRE 14.00"

NOTES (UNLESS OTHERWISE SPECIFIED):

(1) SHEET METAL PARTS LISTED IN THE BOM TABLE, PRIOR TO 1/1/16, ARE REPRESENTING GENERIC PARTS (NO COLOR) :

* MANUFACTURING: FOR CORRECT MATERIAL AND COLOR REFER TO SAP BOM.

* CUSTOMER: WHEN ORDERING REPLACEMENT PARTS ENTER BASE NUMBER (FIRST 6 DIGITS ONLY)
IN THE SYSTEM FOR CORRECT MATERIAL AND COLOR (FOR REFERENCE SEE GUIDELINE 0H7169).
(2) ADDITIONAL LOCATION (2.5L ENGINE).

REVISION: CN-0013294-D
DATE: 2/8/18

Page 2 of 2



